Lithium Battery UN38.3 Test Summary
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Lithium cell or battery test summary in accordance with sub-section 38.3 of Manual
of Tests and Criteria

Product Name
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Basic parameter

Li-ion Polymer Battery
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Sample Model
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Product Type

LP521630 2560mAh 3.7V

Single cell lithium ion battery
3.7V, 250mAh
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Rated Energy
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Lithium Content

0.925Wh
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Sample Mass
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Client
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SHENZHEN PKNERGY ENERGY CO., LTD
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Client Address
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2nd Floor, 4th Building, Meitai Technology Park, No.1231, Guanguang Road,
Osmanthus Community, Guanlan Towm, Longhua New Area, Shenzhen
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Manufacturer
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SHENZHEN PKNERGY ENERGY CO., LTD
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Manufacturer
Address
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2nd Floor, 4th Building, Meitai Technology Park, No.1231, Guanguang Road,
Osmanthus Community, Guanlan Towm, Longhua New Area, Shenzhen

RN TR e LON R fE e i X UE B 1231 SRRFHEE ST FRltk

Factory
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SHENZHEN PKNERGY ENERGY CO., LTD
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Factory
Address
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2nd Floor, 4th Building, Meitai Technology Park, No.1231, Guanguang Road,
Osmanthus Community, Guanlan Towm, Longhua New Area, Shenzhen
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Manufacturer's
contact
information
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Phone number

. +86-13727580105
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Email address

3004814533 :
e, @qq.com

Website
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Report No. %45 NCT20024118XB1-4

Hotline: 400-886-8419

Fax: 86-755-27790922 http:/Awww.nct-testing.cn
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Lithium Battery UN38.3 Test Summary

UN38.3 Test Report
No.

UN38.3 ik L 5

NCT18041072B1-1

Test Date
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2018.09.28- 2018.10.19

Test No. #lliksdeS

Test item #1115 H

Conclusion %5if

Altitude simulation =& #3]

Pass &%

Thermal test i& & iR%8

Pass &%

Vibration #2351

Pass &%

Shock it

Pass &%

External short circuit #~#3%5 58

Pass &%

Impact/Crush & ii/F7 [k

Pass &%

M

Overcharge 1f

Pass &%

Forced discharge 72 # s

Pass &%

Test Reference
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UNITED NATIONS “Recommendations on the Transport of Dangerous Goods,
Manual of Tests and Criteria” (ST/SG/AC.10/11/Rev.6 Section 38.3)
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Assembled Battery
Description
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Test Laboratory
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Shenzhen NCT Testing Technology Co., Ltd.
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Test Lab’s Address
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1/ F, No. B Building, Mianshang Younger Pioneer Park, Hangcheng Road,
Gushu Xixiang Street, Bacan District, Shenzhen, Guangdong, China
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Test Lab’s Phone
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+86-755-27790922

Test Lab’s Email
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sales@nct-testing.com

Test Lab’s Website
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http:/Aww.nct-testing.cn

Tested by
A

Test Engineer

Jorge - Jiang e

Inspected by
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dg W Technlcal Manager
v -

Approved by
A

General Manager
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